INSTRUCTION MANUAL,
1419 Scals AWD Elsstric Cap

MESA. Byggy BUGKSIER

Ri1031 Brushed)
Ri1032 (Brushless)

(EFE LR ®



1/10 Scale AWD Electric Buggy

RH1031 MEGA Buggy BUGGSTER (Brushed)
RH1032 MEGA Buggy BUGGSTER (Brushless)

Specs. :

1. Length: 415 mm

2. Width: 300 mm

3. Height: 165 mm

4. Wheelbase: 290/295 mm Adjustable Knuckle Arm
5. Baar Ratio: i1.9:9 Big Bore Shooks for Stable Rumning

6. Tyre: ul120%x60 mm

Light & High Impact Rear Susp: Arms

Low C8 gearbox design =

e Slipper System for Spur Gear Protection

Grub Screws for Adjusting S
Ground Clearance

_- Reinforced Upper Plate

2-piece chassis design SEES
Standard Equipments: for easy upgrade

1. Steering Servo: 3kg/cm ‘

2, Motor: 550 ( MEGA EBD ) Qual ifled Electranics System
3650 ( MEGA EBL )

3, ESC:  300A ( MEGA EBD )

\\ Big Bore Shocks for

Stable Running
Quick Resposen Steering Design with CVDs
60A  ( MEGA EBL )
4, Battery: Ni-MH SC1800mAh 7.2V ( MEGA EBD )
Li-Po 2700mAh 7.4V =<25C ( MEGA EBL )
5, RADIO: 2CH A M ( MEGA EBD )
2CH 2.4GHz  ( MEGA EBL )

Low CG gearbox design

\
Light & High Impact Front Susp. Arms

MEGA, Buggy BUGGSTER: Gl BEushisss JYs5sm 3355 MEGA Buggy BUGGSTER EBD, Brushed, System, Sets

Ny "

Page 1 of 13



FRONT & REAR SHOCK ASSEMBLY

Front Shocks
10222

Ny

10222
=
———il ﬁ 10109 <r”"'l
== s
| I ) |l oz
) v
[ ]

Rear Shocks

o
10111

=101
RH5102(M3) s
4008 —— — @ i =
10007
10023
\

___—— RH5102 (M3)
e -

— 10105

10237 (E2.5)
« N
/ ~ 10333 (EP)
f
10107

\ 10334 (EP)
10224 < :

— -
i -—
- ! e
] g o= —a»
T s = T ot
o m— = 10110 10110 "'—_j—-::-R_
— oo — |l
\5— T o o — -
w214 — w 10220 10214 —--"”"v 10220
; : 10008
(Dia.2-1) (Dia. 2-2)

10024

MT Wheels

Page 2 of 13



10241 (M3*10).

BOM
TIPE ICON SPEC [Ty
7::;“;":: ::::W [ 2410 & —10122
B““”;:::d Hex (o Wax12 2
Gam ol e Savaw C mM;:wsa ; 10122
a0 10 10251 (M3%36)
i = i is s 10247 (M3+8) — E 85125 (M3%10) )
M3#36 2 /
W33 2
G ] nm?u é 10245 (M3%18) - \ 10248 (M3%12)__ Jj/) ;“
i il 4 2 10007 -
Washar #E%ad 1a0.2 2 :
Hylon Lock Mut - w 3 % 10251 (M3%36) s 25
85134(M3*|2} ~§ 10101
Eclip (4] w28 5
i 20 O5wad G421 55 | 4 ~ 10120 — 5
0'Ring - T e \ \\H\el' RH5118 (M4*10) - Gearbox
Bal | Bearine o i z }' Assemb |y
Al Qeayed & b
y 10230 —
= / 10311 —
—— 10120
85144 (3%4) .
Front Assembly W056%--._, L
10115 85125 (N3*10) ;
— 10241 (M3x10) —— @ 0221 —— o
10114 —— [ 10249 (M314)
-
10233 (10%5%4) | \f — 10249 (M3%14)
3 . u 10329 - S
1 ¢ :
1 o S gy 10282(15%10+4)-RH1006/1007/1017
i 1 10444~ a 10233 (10%5%4) 10152 (15%10%4) ~RH1016
_/ \ =
(Dia. 3-1) 10114
10241 (M3*10) 10126 — P Y .
10123~ - 85127 (M3%18) - 10132
) 1023?( E2. 6) ol
Gearbox Assembly T e o 10128 /

10238 (2+10)

10129 \ % 5 ‘."‘l
10125 Q "‘. # 02

10233 (10%5%4) -RH1008/1007/1017

10234 (10+5%4)-RH1016 10124
: ' Y |l Diff. Box
% Diff Box 10225 10130 \
RH5117 (M4%4) \ ‘/// 4 x e
ko 10'127 10132 b 67_7 ’
10133 . [ 4] - : — 10232 (15%10%4) -RH1006/1007/1017
ey ‘ F v 10152 (15%10%4)-RH1016
. 10123
v 10240 (M3%8) ._ _
(Dia. 3-2) 10162 7 (Dia.3-3)
N ? __— RH5102(M3) 10003
85185 (M3%25) P
10249 (M3+14) ‘ Uil BOM
o o Gearbo
A met \ 5 y earbox TeE icon sPEC ory
Rear Assmebly “ \ Assembly p—l o .
10121 - - Tapping Hex Screw o -
10249 (M3*14) —___ \ Bu’.w;:‘:jd Hax - xo z
izt M3€12 [
= Gop Hesd Hex Scraw e i L
10249 (Ha¥14) 10216 — ﬂ RH&TIB(M:&*I?J ud e :
V".\‘ 10318 ~— / ! //"'- b 9 3 Flat Head Hex Jum EEE :3
/ 10221 ~ 10230 W36 3
\ ‘ 4k Soraw ] = :
/ . 10312 Haxi0 2
10217 — @ 10320 — \ > Rinesdelf Tumine: | o o 2
10220 ) 10560 -~ Pasher ob%a3 140 2 3
10117 —_
1y Ny lon Lock Nut = W 3
10233 (10%5%4) ~— W
s, 85125 (M3%10) W Eelip (4] @5 5
N v = =
eﬁ ) 10165 10121 rming © [ owegs T
10444 — 2 a5 vz Gral s | o
85184 (3%4) < al5ha108s 2
85034 —— 10248 (M3%12) B Bas¥ire O e :
‘ 10245 (M318) / osia
Qaa.. \ : 110020 -
10008~ |§ 10241 (3+10) —\ ‘ A (Dia.3-4)
W 10318 —————
e
2&; 10314 - 10242 (M3¥14)
) 10313 / 1
SSIBAMNSHI2) —— N g51840MBK12) = ( Page 5 of 18 1



Attention: MEGA Buggy BUGGSTER EBD and EBL are differen in ESC, motor,

battery charger and radio.

.. T 0315
10241 {3%10)
85034 —
~ - 10247 (3w8)
Central Assembly ' —=" %
g 10240 (M3*8)
85034

851 34(31‘12]

10249 (M3*14)

T 10248 (M3%12)
10221 . / 10248 (N3*¥12)

10216 - \\\ f
10236/(E8) v‘

10153 (8%5%2.5) — -8

T - 10319

\ 10249 (M3%14)

— 10137

10135 r N ‘ e
10136 — b e
10153 — ‘ 4%, IR N

10135

10240 (M3%8)

10327 ~ b

10247 (M3%8) ~—_ \
.

T _
0y % : - -

T 10247 (M3+8)
85125 (M3%10) — !

10326 hb——— 10247 (M3%8)

— 10325

(Dia.4-1) 10326 o247 (Mave)

’ 10189
Rear Assembly A AR 10252 "
Motor Assembly 16832 10199 6
T10024/710025 10192 10196 .
Differecial slipper complete . -
10193 . Q
is preinstal led in rear 10194 \ @ . X
' RH511
assemb |y, comp|ete. N i
10193
10192 .
10228‘ 10195P; HO029 fl?r ushed)
\ 10200
Ve
7. RH5117 (Mawd) N
N : \ HOO028 (Brush| ess)

S

ﬁ\ ) - -1019
> ..
RH5190 (4) 0’@ & S
~10123 ) ( 10247 (M348)
85182 (M3¥10) - g
102014017T1)
ESC Steering Assembly
10188
l 10240 (M3*8) .
HOO26 (SPIRIT EBL) HOO27(SPIRIT EBD) a § 10248(_.“3*12) RBCE \Ver
' ' T HOO 14RX
: s HOOO7(AM) (2. 4CGHz)
‘: {4 g - 10215 :
Hoo11 =\ 10220
= " 10144
(Dia.4-3) (Dia.4-4) -y (Dia. 4-5)

Page 4 of 13



MEGA Buggy BUGGSTER EBD and EBL is almost same but in electronics .EBD comes with brushed
system and EBL with brushless system . For hobbiests , we have optional front and rear

sway bar for upgrade , which adds higer racing performance .

Sway Bar Assemby ( option )

0219
RH5116 (M3#3)
10223 . _
T " T {0244 (Me14)
10824 '
10218 —
P -
10239 (M3%6) =
: 10210 )
RH5T16 (M3%3) ~ /
(M3%3) -t 10219
10220
€ § — (Dia. 5-1)
(Dia. 5-2)
10138 —
Wheel ie Pack:
In order to increase the stability operation
under top speed for “Super Player”, who plays
the car with 3S |ipo and running cock—up, we
design a wheelie system for option,
Optional Front & Rear Sway Bar #10562. (Dia. 5-3)
RH5103 (M4)
- 10248(M3%12)
10562
(Dia.5-4) » i 10239 (M3%6)

Page 5 of 13



ASSENBLY STEPS:

1. Assembly center chassis part(See Dia. 4-1) 2. Assemble front assmbly to 3, Assemble rear assmbly to

7

chassis front. (See Dia. 3-1) chassis rear part. (See Dia. 3-4)

85125 (M3*10) —__
1 1 86125 (M3*10) — [
1; °14
5. Mount the wheels. 6. Mount the motor assembly and 7. Assmble steering servo
(See Dia. 2-3) central drive shaft. (See Dia.4-6) and |inkage. (See Dia.4-4)

%
%

- RH5103 (M4)
7

N

S {0240(M3%8)

8. Assemble ESC, receiver, battery and connect them to setup. (See Dia. 4-3. 4-4)

Brushlsss: Systems
ﬁ | |,‘ f | - RO069/R0072/R0073

RO075/R0076/R0077

HOO30

Page 6 of 13



Common Part List

10101 = Front Shock Tower 1pc

10102 —Rear Shock Tower 1pc

10007-Front Shocks 2pc (Al)
10023—Front Shocks 2pc(Plastic)

'y
¥y ¥

10008 — Rear Shock Tower 2pc(Al)
10024 — Rear Shock Tower 2pc(Plastic)

.
.

10333-Front Shock Spring 2pcs

P —
—— -_—

— -
_— o=

— —
= I
=== ==

> =
L == [

= —
— -
—
_— ==

10334-Rear Shock Spring 2pcs

= -_——
— -—
- -
— —
P st
— -
< L
i =
== -
—= -
- -
-_— -_—

10105-Front Shock Shaft & Piston
Set 2sets

10106-Rear Shock Shaft & Piston
Set 2sets

10107-Front Shock Body 2pc

10108-Rear Shock body 2pc

10109-Shock Upper Cap 2sets

A &
OO0

10110-Shock Lower Caps 2sets

©

© O
o0 O

10111-Shock Lower holder & Adjust

Ring 2sets

10114-Steering Knuckle Arm lset

an

10115-Upr ights 2pc

10117-Rear Hub Carrier 2pc

|

10560—Rear Drive Shaft 2pc

10120-Front Susp. Holders 2pc

10121-Rear Susp. Holders 2pc

“

10123-Gearbox Housing Set Zpcs

7 3

RH5526-Diff 16T Gear Washer 6pcs

10124-Diff.Drive Gear w/pin 2sets

e
%

10003-Diff Gearbox Set 1set

10125-Diff Case 2pcs

Page 7 of 13




Common Part List

10126-Diff Drive Spur Gear 2pcs

10127-Diff Drive Gear 2pcs

13T

¢ e

10128-Diff Bevel Gear S. 4pcs

10129-Diff Bevel Gear B. 4pcs

10130-Diff Pin 2pes

10131-Washer b6pcs

10132-Di ff Drive Cup 4pcs

YYYY

10133-Center Coupler 3pcs

HHH

10136-Servo Saver Post 2pcs

10137-Steering Ackerman

10145-Whee| Hub 4pcs

oo

10146—Antenna Pipe Set 2sets

10147-Servo Saver (EP) 1set

10138-Wheel complete 2sets

10139-Rim 2pcs

10140-Tyres & inner foams 2sets

™

)

-

10561-Front CVD 2sets
>

—

-

10330-Chassis Front Part 1pc

10122-Bumper 1set

A

10311-Front Lower Susp. Arm 2pc

RA

10312—Rear Lower Susp. Arm 2pc

AR

10313-Wing Bracket 1set

M >

10314-Wing Holder 1set

O up
O up

10315-Buggy Body Mount 1set

7~ &

10328-Center Drive Shaft(EP) lpe

b

Page 8 of 13




Part List

10316-Servo Linkage 1pc

(S =S =
10317-Front Upper Susp. Arm 2sets

Sam————ED
dem————ad

10319-Steering Arm 2sets

10320-Central Dongbone R. 1pc

10318-Rear Upper Susp. Arm 2sets

10152-Metal Bushing 15%10%4 6pc

10153-Metal Bushing 8%5%2 5 6pc

10185-Battery Cover (EP) 1pc

b

10188-Battery Post 2sets

1Y
L B

10189-Post for Rear Spur Gear

Cover 2pc

10190-Motor Mount (EP) 1pc

10191-S| ipper Complete(EP) lset

— T

10192-S| ipper Pad (EP) 2pc

10193-S| ipper Gasket (EP) 2pc

OO

10194-65T Spur Gear (EP) 1pc

10195 — Slipper Shaft(EP) 1pc

10196-S| ipper Spring Bracket
(EP) 1pc

10197-S 1 ipper Spring(EP) 1pc

IRAAR

10198-S| ipper Coupler (EP) 1pc

E

10199-S1 ipper Drive Cup 1pc

10200-BEAR ING BRACKET (EP) 1pec

10201-Pionion Gear 17T 1pc

10324—Sway Bar 28ets

i
Sy

10325-EP Chassiss plate 1pc

10326-Rear Spur Gear Cover (EP) 1pc

> |

Page 9 of 13




85034-Body Clip(Medium Size)6bpcs

85029-Body Clip(Small Size) 6bpes

Part List

End 6pcs

10216-Steering Linkage Bal |

N
|t1.!“

.

10217-Rear Upper Linkage Ball

10214-Shock Ball End épocs

g4 ¢
g4 ¢

10215-Servo Link Ball End épcs

< G :

10220-Bal| A 6pes

End 6pcs

10221-Bal| B 6pecs

o o o
oF o o

B8 8
588

10218-Sway Bar Fix Plate 6pcs

10219-Sway Bar Holders 6pcs

10224-Shock O-ring(Lower) 6pcs

10225-Diff O-ring Seal bpcs

10222-Ball C 6pcs

5 % %
\ v \
% % ¥
\ \ .

10223-Bal| D épcs

—,

10228-Pin ¢ 2%10 6pcs

000
000

10229-Pin ¢ 2%11 6pes

10226-Shock Seal Cover 4pcs

10227-Tuned Pipe Seal & Fuel
Tank Seal 1set

10232-Bal | Bearing 15%10%4 6pcs

10233-Bal| Bearing 10%¥5%4 épcs

10329-Hinge Pins(long & short)

1sets

10231-0ne Way Bearing 3pcs

olele,
00O

10234-Metal Bushing 10%5*%4 épcs

10236-Bal | Bearing 8+%5%2.5 6pcs

Page 10 of 13




Part

List

10236-E ¢l ip~8mm 4pc

RH5190-E clip=4mm 6pc

10237-E clip-2.5mm 6pc

RH5102-Ny lon Lock Nut M3 6pc

RH5108-Ny lon Lock Nut-M4 6pc

85148-Round Head Self Tapping

Hex Screw 2%6 4dpcs

TTTT

10238-Round Head Self Tapping
Hex Screw 2%10 6pc

85179-Round Head Self Tapping
Hex Screw 3%15 8pc

T

10239-Round Head Self Tapping
Hex Screw M3%6 6pc

TTTTNY

10240-Button Head Hex Screw
M3%8 6pc

TTTTTT

10241-Button Head Hex Screw
M3%10 6pc

TTITTT

85184-Button Head Hex Screw
M3*12 6pc

TTITTIT

10242-Button Head Hex Screw
M3*14 6pc

T

85144-Ring Self Tapping Screw 3*4 4pc
10256-Ring Self Tapping Screw 3%6 6Gpc

TEEY

RH5116—-Set Screw M3*3 6pc

RH5117-Set Screw M4*4 6pc

RH5118-Button Head Hex Screw
M4%10 Bpc

RH5562-Cap Head Hex Screw M3*8 6pc

TN

10243~Cap Head Hex Screw
M3%10 6pc

L)

85182-Cap Head Hex Screw M3*10 6pc

10244—Cap Head Hex Screw
M3*14 6pc

T

85118-Cap Head Hex Screw M3%15 6pc

[T

10245-Cap Head Hex Screw
M3%18 6pc

85185-Cap Head Hex Screw M3*25 6pc

Page 1

1 of 13




Part

List

10246-Cap Head Hex Screw M3*28 6p

|

10247-Flat Head Hex M3#8 6pc

TYITTNY

B5125-Flat Head Hex Screw M3*10 8p

ITTT
ITTT

10248-Flat Head Hex Screw M3%12 6p

TTITTT

10249-Flat Head Hex Screw M3x14 Bp

T

85127-Flat Head Hex Screw M3%18 3p

Il

10250~F lat Head Hex Screw M3*20 6p

M

10251-Flat Head Hex Screw M3#36 6p

T
11

HO068-2.4G FS-GT2 TX&RX

|

HOO14 — 2. 4GHz Transmitter lpc

®

HO072 ks 45A ESC

HO050 -400A ESC 1pcs

HOD28 - 3650 Brushless Motor 1pc

HO029 - 550 Brushed Motor 1pe

HOO30 — Ni-MH 7.2V 1800mAh
HOO31 — Ni-MH 7.2V 3000mAh

lpc
Tpc

10253 - 1/10 Charger CE 1pc
10254 = 1/10 Charger UL 1pe
10255 - 1/10 Charger BS 1pc

HO011 - 3kg/cm Servo lpe

>

B3

RO068- Clear Body (GP)
RO069- Clear Body (EP)

1pc
ipec

ROOT0- Printed Body (GP)
RO072- Printed Body (EP)

Ipc
Ipe

ROO71- Printed Body (GP) 1pc
RO073- Printed Body (EP) 1pe

RO074- Printed Body (EP) 1pc

RO075-Bugegy Tail Wing (Black) 1pec
RO076-Bugey Tall Wing (Brown). 1pc
RO077-Buggy Clear Tail Wing lpc

85274-Li-Po 2700mAh 7.4V 1pc

10327-Upper plate(EP) 1pc

Page 12 of 13




Upgrade Parts List

10902 = Front Shock Plate
{Garbon) ISet

10903 - Rear Shock Plate
(Garbon} 1Set

10205-Battery Cover (Carbon) lset

I |
T

10806—Body Post (AL} Zpe

10807—Front Shocks (AL) 2pc

0

YT

10808—Rear Shocks (AL} 2pc

W
'

T

10811 — Steering Ackerman (AL) 1pg

G/

10912 - Front Susp. Holders
(ALY 1Set

N

10918 = Whee!l Hub(AL) 4pc

& o
Y

10914 = Rear Susp. Holders
(ALY 1Set

10915 = Rear Hub Carrier{AL) Zpo

LR

10826-Upper Plate (Carbon! lpc

10917 - Staering Knuckle Arm
CAL) 28et

&~

10927-Front Lawer Susp. Arm
(ALY 2pe

AN

10828-Rear Lower Susp. Arm
(AL} Z2pc

A

10825-Chass s Plate
(AL+Carbon) 1Set

B5H265 — Heatsink lpc

10562 — Wheel |e Set 1Set

10823 — Alum Steering Arm 2pc

=

o

10924 — Alum Knuckle Arm 2pc

g ¢

10526—chassis vcover

Page 13 of 13




